



Report No.: WOA00009764

SMT SOLUTIONS
52 1ST STREET
HACKENSACK, NJ 07601
ATTN: ALBERTO LOPEZ

JUNE 21, 2010

IDENTIFICATION SUBMITTED BY CLIENT

DESCRIPTION : DISPOSSABLE TABLE SKIRT
STYLE # : D-SKIRT JF
PO # : 55
COLORS : FOREST GREEN

TEST RESULTS



FIRE RESISTANCE - STATE OF CALIFORNIA (NATURALS/SYNTHETICS)

- ☐ Synthetics Title 19 Chapter 8 Section 1263.9 for FR chemicals applied to Std. Synthetic Interior test fabrics

Sample Description:

EVALUATION OF TEST RESULTS

The fabric sample submitted **DOES** meet the requirements when tested, in accordance with procedure outlined in Specifications for Flame-Retardant Chemicals, Fabrics and Application concerns, California Administrative Code Title 19 (Interior Use).

TEST RESULTS

| | AFTERFLAME (Seconds) | CHAR LENGTH (Inches) |
|-----------------|---------------------------------|---------------------------------|
| 1 WARP/LENGTH | 0 | 5.0 |
| 2 WARP/LENGTH | 0 | 4.0 |
| 3 WARP/LENGTH | 0 | 4.7 |
| 4 FILLING/WIDTH | 0 | 5.2 |
| 5 FILLING/WIDTH | 0 | 5.2 |
| 6 FILLING/WIDTH | 0 | 5.1 |
| Average: | | 4.9 |

OBSERVATIONS

Afterglow: NO Localized Burning YES

FIRE RESISTANCE REQUIREMENTS: NATURALS AS PER SECTION 1261

Afterflame shall not exceed 1.0 second for any one specimen
Average char length shall not exceed 3.5 inches.
Char Length shall not exceed 6.0 inches for any one specimen.

FIRE RESISTANCE REQUIREMENTS: SYNTHETICS AS PER SECTION 1263.9

Afterflame shall not exceed 1.0 second for any one specimen
Average char length shall not exceed 6 inches.

**IF YOU NEED ASSISTANCE IN INTERPRETING THESE TESTS RESULTS
OR IF YOU HAVE ANY QUESTIONS, PLEASE FEEL FREE TO CALL:
CUSTOMER SERVICE DEPARTMENT.**

INTERTEK CONSUMER GOODS

Edwin Serrano
Client Manager
BS